WOWKIN cAsoLINE GENERATOR 200W| 858006
PARTS LIST FOR ENGINE SET

No. | Description Qty | No. | Description Qty
1 Grankcase(A) 1 37 Washer 2
2 Bearing 1 38 Nut M16 2
3 Grankshaft Assembly 1 39 Air Shroud 1
4 Dowel Pin 2 40 Screw M6x10 2
5 Grankcase(B) 1 41 Clamp 1
6 Oil Seal 1 42 Coil Assembly 1
7 Throttle Adjustment Plate 1 43 Spring Washer 6 2
8 Governing Spring 1 44 Screw M6x16 2
S Governor Arm 1 45 Screw M6x55 1
10 Nut M16 1 46 Screw M6x40 1
11 Clip 1 47 Spring 1
1e Governor Shaft 1 48 Screw M6x45 5
13 Oil Seal 1 49 Oil Seal 1
14 Bearing 1 50 Flywheel Magneto 1
15 Clip 1 51 Flywheel Magneto M10 1
16 Governor Fork 1 52 Screw M6x12 1
17 Screw M16x12 2 53 Friction Plate 1
18 Spring Washer 3 2 54 Clip 1
18 Screw M3x8 2 55 Ratchet 1

20 Collar 1 56 Reel 1
2l Flyweightv Assembly 1 57 Spiral Spring 1
ee Screw M6x12 4 58 Starter Handle 1
23 Spring Washer 6 4 59 Rope 1
24 Washert 4 60 Fan Case 1
25 Bearing 1 61 Screw M3x12 4
c6 Piston Pin 1 62 Gasket 1
27 Clip 2 63 Screw M3x8 2
28 Piston 1 64 Spring Washer 3 2
29 Piston Ring(B) 1 65 Washer 3 2

30 Piston Ring(A) 1 66 Reed Valve Plate 1
31 Gasket 1 67 Reed Valve 1

32 Cylinder 1 68 Manifold 1
33 Gasket 1 63 Screw M6x20 4
34 Cylinder Head 1 70 Spark Pulg 1

35 Screw M6x100 2 71 Lgnition Coil 1

36 Bolt M6x110 2 72 Screw M6x12 1




858006 | 900w casoLINe ceNeraTOR T EIKIN

SCHEMATIC DRAWING OF ENGINE SET




WOWKIN cAsoLINE GENERATOR 200W| 858006
PARTS LIST FOR GENERATOR SET

No. | Description Qty | No. | Description Qty
1 Engine 1 38 Carburetor 1
2 Screw M6x18 2 39 Carburetor gasket(b) 1
3 Exhaust Gasket 1 40 Control box panel 1
4 Muffler 1 41 Washer 1
5 Screw M6x18 4 42 Screw mb6x65 2
6 Clip 2 43 Air filter seat 1
7 FuelHose 1 44 Air filter cover 1
8 Fuel Chock 1 45 Washer 6 1
S Gasket 2 46 screw mbx18 1
10 Carrying Handle 1 47 Air filter element 1
11 Washer 6 2 48 Screw m6x18 2
12 Spring Washer 6 2 49 Screw m4x16 4
13 Screw M6x40 2 50 Ac receptacle 1
14 Fuel Tank 1 51 Earthlead 1
15 FuelTank Cap 1 52 Circuit connector 1
16 OilCup 1 53 Control box cover 1
17 Fuel Filter 1 54 Screwst3.9x9 1
18 DC Protector Wire 1 55 Screwst3.9x19 1
18 DC Protector 1 56 Condenser 1

20 Screw M3x8 2 57 Screwst3.9x9 1
2l Rear Frame 1 58 Plate 1
22 Screw M6x12 2 59 Ac protector 1
23 Screw M6x85 3 60 Engine switch cover 1
24 Vibration Absorber 4 61 Engine switch 1
25 Screw M6x16 2 62 C.D.Iunitassembly 1
26 Dc Capacitance Assy 1 63 Screwst4.7x9 1
27 Washer4 2 64 Washer 4 4
28 Spring Washer 4 2 65 Springwasher4 4
29 Nut M4 2 66 Nut 4 4

30 Screw M8x155 1 67 Voltmeter 1
31 Bearing 1 68 Choke lever 1
32 Rotor Assembly 1 1
33 Diode 2 1
34 Stator Assembly 1 1
35 Carburetor Connecting Rod 1 1

36 Carburetor Spring 1 1
37 Carburetor Gasket(A) 1




WOKIN

WER]

AX.

l90(“’\' GASOLINE GENERATOR

858006 |

SCHEMATIC DRAWING OF GENERATOR SET

For DC Model

%‘I y <
vl

o
Y

—




